
 

 DEPARTMENT OF ENVIRONMENTAL FACILITIES 
Thomas J. Lauro, P.E., Commissioner 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Peekskill• 
 

Peekskill 
Wastewater Treatment Plant 

 

 

2013 ANNUAL 
REPORT 
Wastewater 
Treatment 

 
Materials 
Recovery Facility 

 
 
 
 
 
 
 
 
 

Ossining 
Wastewater Treatment Plant 

 

Ossining• Solid Waste 

Water Agency 

Operations 

 

 

 

 

 

 
 

Blind Brook 
Wastewater Treatment Plant 

 
 
 
 
 
 
 
 
 

Mamaroneck 
Wastewater Treatment Plant 

 
 
 

Port Chester• 
 

 

•Yonkers 

•Rye 

•Mamaroneck 

•New Rochelle 

Port Chester 
Wastewater Treatment Plant 

 
 

 

Yonkers 

Wastewater Treatment Plant 

New Rochelle 

Wastewater Treatment Plant
[...]
 BLIND BROOK TREATMENT PLANT 
 

 

 

TREATMENT PROCESS: Screenings, grit removal, primary sedimentation, 

activated sludge process, final clarification, sodium 

hypochlorite disinfection. Blind Brook sludge is 

pumped to Port Chester for processing. 

 

COUNTY TRUNK SEWERS: 23 miles 

 

SITING ACRES: 3 

 

MUNICIPALITIES SERVED: City of Rye; Towns of Rye, Harrison, and North 

Castle; Westchester County Airport; State 

University at Purchase. 

 

TRIBUTARY POPULATION: 27,296 

 

EMPLOYEES: 13 

 

2013 EXPENDITURES:   $7,640,033 

 

 

 

YEAR BUILT CAPITAL COST 
1962 - Primary Treatment $  1,500,000 

1985 - Secondary Treatment $  13,200,000 

 

 

FLOW CAPACITIES 
2013 ACTUAL FLOW:  3.0 MGD 

DESIGN FLOW:  5.0 MGD 

HYDRAULIC CAPACITY:  15.0 MGD 

PERMITTED FLOW:  5.0 MGD 

 

 

PUMPING STATIONS DESIGN CAPACITY ACTUAL FLOW 
Playland   4.32 MGD   0.333 MGD 



 

 
18 

BLIND BROOK 2013 HIGHLIGHTS: 

 

 

 Screen and Grit Area Containment pad and drainage system completed (Non-

Recurring). 

 

 Performance Maintenance III upgrade project (Bar screen) still on-going. 

 

 Installed Motion detector security lighting throughout plant (In House staff). 

 



 

19 

 

 

 

 

 

Blind Brook Wastewater Treatment Plant



 

 21 

  

2
0

1
3

M
o

n
th

F
lo

w
S

u
s
p

e
n
d

e
d

 S
o

lid
s

C
a

rb
o

n
a

c
e

o
u
s
 B

io
c
h
e

m
ic

a
l O

xy
g

e
n
 D

e
m

a
n
d

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

m
g

/l
m

g
/l

%
 r

e
m

o
va

l
m

g
/l

m
g

/l
%

 r
e

m
o

va
l

J
a

n
u
a

ry
3

.2
1

0
7

4
9

6
1

2
5

2
9

8
2
0
1
,7

8
5

6
8

F
e

b
ru

a
ry

3
.7

1
1

7
6

9
5

1
2

6
3

9
8

2
1
2
,2

3
4

6
0

M
a

rc
h

3
.9

1
1

9
6

9
5

1
2

4
3

9
8

2
1
2
,2

4
9

6
8

A
p

ri
l

2
.9

1
5

4
5

9
7

1
5

3
3

9
8

2
0
9
,4

0
0

7
6

M
a

y
2

.8
1

1
6

6
9

5
1

4
4

4
9

7
2
0
2
,0

3
9

6
3

J
u
n
e

5
.1

9
2

8
9

1
9

2
7

9
2

1
7
9
,8

5
5

5
5

J
u
ly

2
.8

1
3

4
7

9
5

1
2

3
3

9
8

1
9
4
,8

7
7

5
8

A
u
g

u
s
t

2
.3

1
4

7
4

9
7

1
6

8
2

9
9

1
8
0
,2

5
0

6
1

S
e

p
te

m
b

e
r

2
.3

1
4

5
5

9
7

1
5

4
3

9
8

1
7
6
,2

5
5

4
9

O
c
to

b
e

r
2

.1
1

7
8

5
9

7
1

8
0

3
9

8
1
6
3
,7

1
5

5
6

N
o

ve
m

b
e

r
2

.1
1

6
5

6
9

6
1

7
5

5
9

7
1
7
6
,9

4
0

5
7

D
e

c
e

m
b

e
r

2
.6

1
1

6
8

9
3

1
3

4
3

9
8

1
7
7
,6

4
0

6
0

A
ve

ra
g

e
3

.0
1

3
3

6
9

5
1

4
2

3
9

7
1
9
0
,6

0
3

6
1

S
lu

d
g
e
 t

o
 P

o
rt

 C
h
e
s
te

r

G
a
llo

n
s
/ 

D
a
y

D
ry

 T
o
n
s

B
li
n

d
 B

ro
o

k

M
G

D

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt



 

 22 

 

B
li
n

d
 B

ro
o

k
 

2
0

1
3

M
o

n
th

S
o

d
iu

m
 

H
yp

o
c
h
lo

ri
te

F
u
e

l O
il

W
a

te
r

E
le

c
tr

ic
 

U
s
a

g
e

S
c
re

e
n
in

g
s

G
ri

t

J
a

n
u
a

ry
2

,3
0

9
2

,5
2

3
1

,5
4

8
,9

1
0

3
7

1
,6

0
0

6
1

2
1

F
e

b
ru

a
ry

2
,1

2
0

2
,9

7
6

1
,2

9
8

,8
8

3
3

3
9

,6
0

0
5

5
2

1

M
a

rc
h

2
,1

6
8

2
,1

5
5

1
,4

6
6

,1
2

0
3

5
8

,9
0

0
6

1
2

8

A
p

ri
l

1
,6

8
7

7
9

4
1

,3
5

5
,9

2
6

3
5

3
,2

0
0

6
0

3
5

M
a

y
2

,0
6

9
5

3
1

,3
6

4
,4

5
9

3
8

4
,4

0
0

6
3

2
8

J
u
n
e

2
,7

6
1

7
9

1
,3

1
8

,8
1

0
3

7
9

,0
0

0
5

7
7

0

J
u
ly

2
,1

1
7

1
4

1
,4

0
2

,6
3

5
3

8
7

,8
0

0
6

1
3

5

A
u
g

u
s
t

2
,0

8
4

4
4

1
,5

7
2

,1
3

6
3

7
4

,7
0

0
6

1
2

8

S
e

p
te

m
b

e
r

1
,9

5
7

4
6

1
,5

8
5

,0
3

4
3

6
8

,4
0

0
5

9
3

5

O
c
to

b
e

r
1

,6
6

4
3

8
7

1
,7

1
4

,8
5

2
3

8
0

,4
0

0
6

2
5

6

N
o

ve
m

b
e

r
1

,5
1

4
1

,9
0

0
1

,7
1

3
,6

5
8

3
6

4
,8

0
0

5
8

2
1

D
e

c
e

m
b

e
r

2
,2

5
0

N
o

t 
R

e
p

o
rt

e
d

1
,7

4
2

,5
4

2
3

7
8

,4
0

0
6

2
3

5

T
o

ta
l

2
4

,7
0

0
1

0
,9

7
1

1
8

,0
8

3
,9

6
5

4
,4

4
1

,2
0

0
7

2
0

4
1

3

A
ve

ra
g

e
2

,0
5

8
9

9
7

1
,5

0
6

,9
9

7
3

7
0

,1
0

0
6

0
3

4

D
a

ily
 A

ve
ra

g
e

6
8

3
0

4
9

,5
4

5
1

2
,1

6
8

2
1

g
a

llo
n
s

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt

c
u
b

ic
 f
e

e
t

c
u
b

ic
 f
e

e
t

c
u
b

ic
 f
e

e
t

g
a

llo
n
s

k
W

h



 

 23 

MAMARONECK TREATMENT PLANT 

 

 

TREATMENT PROCESS: Screening, Grit Removal, Primary Sedimentation, 

Activated Sludge, Final Clarification and Sodium 

Hypochlorite Disinfection. Sludge pumped to New 

Rochelle for processing. 

 

COUNTY TRUNK SEWERS: 39 miles 

 

SITING ACRES: 4 

 

MUNICIPALITIES SERVED: Cities of New Rochelle, Rye, and White Plains; 

Towns of Harrison, Mamaroneck, North Castle, 

Rye, and Scarsdale; Villages of Larchmont and 

Mamaroneck. 

 

TRIBUTARY POPULATION: 90,884 

 

EMPLOYEES: 17 

 

2013 EXPENDITURES:  $16,369,984 

 

 

YEAR BUILT CAPITAL COST 
1929 - Original Screen Plant $  700,000 

1965 - Primary Treatment $  3,800,000 

1989 - Secondary Treatment $ 100,000,000 

 

 

FLOW CAPACITIES 
2013 ACTUAL FLOW:  12.2 MGD 

DESIGN FLOW:  20.6 MGD/ 23.2 MGD* 

HYDRAULIC CAPACITY:  90.0 MGD 

PERMITTED FLOW:  20.6 MGD/23.2 MGD* 

* Design flow was increased when the BNR upgrade was substantially completed 

 

PUMPING STATIONS DESIGN CAPACITY ACTUAL FLOW 
Beaver Brook    0.058 MGD   0.005 MGD 

Cove Road   0.58 MGD   0.056 MGD 

East Basin   2.88 MGD   0.220 MGD 

Edgewater Point  1.73 MGD   0.101 MGD 

Fenimore Road  1.87 MGD   0.155 MGD 

Saxon Woods   0.52 MGD   0.056 MGD 

Weaver Street   4.32 MGD   0.311 MGD 

West Basin   5.80 MGD   0.929 MGD 



 

 24 

MAMARONECK 2013 HIGHLIGHTS: 
 

 

 Rehabilitation of historic plant tower was completed in November, 2013. 

 

 Plant maintenance staff completed installation of 1” spacing on influent bar 

screen. 

 

 Plant maintenance staff completed installation of new raw sewage pump and 

transfer sludge pump. 

 

 Primary sludge removal pilot project was completed by plant staff and will move 

forward for design and then installation of primary pumps in each primary tank. 

 



 

25 

 

 

 

Mamaroneck Wastewater Treatment Plant



 

 27 

 

  M
a

m
a

ro
n

e
c

k
2

0
1

3

M
o

n
th

F
lo

w
S

u
s
p

e
n
d

e
d

 S
o

lid
s

C
a

rb
o

n
a

c
e

o
u
s
 B

io
c
h
e

m
ic

a
l O

xy
g

e
n
 D

e
m

a
n
d

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

m
g

/l
m

g
/l

%
 r

e
m

o
va

l
m

g
/l

m
g

/l
%

 r
e

m
o

va
l

J
a

n
u
a

ry
1

2
.3

7
2

3
9

6
8

8
3

9
6

2
2
,0

0
6
,3

0
0

1
9
6

F
e

b
ru

a
ry

1
4

.1
9

6
5

9
5

8
6

3
9

6
1
9
,8

6
3
,9

0
0

1
7
3

M
a

rc
h

1
4

.8
8

9
4

9
6

7
4

3
9

6
1
9
,9

7
5
,1

0
0

1
9
7

A
p

ri
l

1
1

.1
1

0
9

3
9

7
1

1
5

3
9

8
1
9
,6

0
9
,0

0
0

1
9
6

M
a

y
1

1
.7

1
2

4
4

9
7

1
1

2
1

0
9

1
2
1
,8

6
1
,7

0
0

1
9
0

J
u
n
e

2
0

.8
9

8
7

9
3

9
5

3
9

7
2
1
,8

9
8
,5

0
0

1
5
7

J
u
ly

1
1

.7
1

2
6

4
9

7
1

1
1

3
9

7
2
2
,9

6
5
,4

0
0

1
6
9

A
u
g

u
s
t

1
0

.1
1

4
3

4
9

7
1

3
5

3
9

8
2
2
,9

4
6
,0

0
0

1
5
4

S
e

p
te

m
b

e
r

9
.7

1
5

3
6

9
6

1
3

6
3

9
7

2
2
,2

8
2
,5

0
0

1
4
6

O
c
to

b
e

r
9

.1
1

6
6

7
9

6
1

5
0

4
9

7
2
1
,7

2
9
,9

0
0

1
6
1

N
o

ve
m

b
e

r
9

.2
1

4
2

6
9

6
1

3
4

5
9

6
2
2
,5

1
3
,8

0
0

3
0
7

D
e

c
e

m
b

e
r

1
2

.1
1

2
6

6
9

5
1

2
6

5
9

6
2
3
,0

7
6
,2

0
0

1
7
8

A
ve

ra
g

e
1

2
.2

1
2

0
5

9
6

1
1

4
4

9
6

2
1
,7

2
7
,3

5
8

1
8
5

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt

M
G

D

S
lu

d
g
e
 t

o
 N

e
w

 R
o
c
h
e
lle

G
a
llo

n
s

D
ry

 T
o
n
s

 



 

 28 

M
a

m
a

ro
n

e
c

k
A

n
n

u
a

l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt
2

0
1

3

M
o

n
th

S
o

d
iu

m
 

H
yp

o
c
h
lo

ri
te

F
u
e

l O
il

W
a

te
r

E
le

c
tr

ic
 U

s
a

g
e

S
c
re

e
n
in

g
s

J
a

n
u
a

ry
1

1
,3

7
6

1
9

,0
0

2
1

2
0

,4
0

0
9

5
5

,2
0

0
1

,2
1

5

F
e

b
ru

a
ry

8
,7

1
9

1
7

,2
7

6
1

4
1

,5
0

0
8

0
6

,4
0

0
7

9
0

M
a

rc
h

9
,1

2
9

1
5

,5
7

8
1

8
5

,7
0

0
8

0
6

,4
0

0
9

1
8

A
p

ri
l

9
,2

1
4

4
,6

1
1

1
8

5
,3

0
0

7
1

0
,4

0
0

9
4

6

M
a

y
8

,1
8

3
--

-
1

3
4

,8
0

0
6

7
2

,0
0

0
1

,0
6

9

J
u
n
e

9
,1

3
4

--
-

2
9

1
,9

0
0

7
1

5
,2

0
0

1
,2

0
6

J
u
ly

6
,9

2
4

--
-

4
4

0
,1

0
0

6
6

7
,2

0
0

1
,1

6
1

A
u
g

u
s
t

8
,2

0
7

--
-

4
5

0
,4

0
0

6
9

1
,2

0
0

--
-

S
e

p
te

m
b

e
r

1
0

,8
1

9
--

-
3

2
2

,8
0

0
6

7
6

,8
0

0
8

9
1

O
c
to

b
e

r
8

,8
9

6
--

-
3

2
5

,4
0

0
6

7
6

,8
0

0
2

,2
9

5

N
o

ve
m

b
e

r
8

,5
0

8
1

2
,5

0
0

2
6

3
,4

0
0

6
8

6
,4

0
0

--
-

D
e

c
e

m
b

e
r

1
1

,5
0

8
1

4
,5

0
0

2
6

9
,1

0
0

7
6

8
,0

0
0

7
2

9

T
o

ta
l

1
1

0
,6

1
7

8
3

,4
6

7
3

,1
3

0
,8

0
0

8
,8

3
2

,0
0

0
1

1
,2

2
0

A
ve

ra
g

e
9

,2
1

8
1

3
,9

1
1

2
6

0
,9

0
0

7
3

6
,0

0
0

1
,1

2
2

D
a

ily
 A

ve
ra

g
e

3
0

3
2

2
9

8
,5

7
8

2
4

,1
9

7
3

1

g
a

llo
n
s

g
a

llo
n
s

c
u
b

ic
 f
e

e
t

c
u
b

ic
 f
e

e
t

k
W

h



 

 29 

 NEW ROCHELLE TREATMENT PLANT 
 

 

 

TREATMENT PROCESS: Screening, Primary Sedimentation, Pure Oxygen 

Activated Sludge, Final Clarification, Sodium 

Hypochlorite Disinfection, Gravity Thickening, Belt 

press dewatering, and sludge disposed for beneficial 

use by private hauler. 

 

 

COUNTY TRUNK SEWERS: 10 miles 

 

SITING ACRES: 14 

 

MUNICIPALITIES SERVED: City of New Rochelle; Town of Mamaroneck; 

Villages of Larchmont and Pelham Manor. 

 

TRIBUTARY POPULATION: 65,364 

 

EMPLOYEES: 35 

 

2013 EXPENDITURES:  $17,572,328 

 

YEAR BUILT CAPITAL COST 
1956 - Primary Treatment $  4,100,000 

1982 - Secondary Treatment $  18,000,000 

 

 

FLOW CAPACITIES 
2013 ACTUAL FLOW:  12.8 MGD 

DESIGN FLOW:  13.6 MGD 

HYDRAULIC CAPACITY:  54.0 MGD 

PERMITTED FLOW:  13.6 MGD SPDES Permit, 19.2 MGD NYSDEC 

Consent Order 

 

PUMPING STATIONS DESIGN CAPACITY ACTUAL FLOW 
Beach Avenue   0.72 MGD   0.172 MGD 

Circle/Park Avenue  1.31 MGD   0.083 MGD 

Fifth Avenue   4.90 MGD   0.219 MGD 

Flint Avenue   5.80 MGD   1.594 MGD 

Glen Island Administration  0.70 MGD   0.071 MGD 

Glen Island Casino  0.25 MGD   0.032 MGD  

Magnolia Avenue  1.44 MGD   0.019 MGD 

Sutton Manor   0.52 MGD   0.047 MGD 

Woodbine Avenue  1.44 MGD   0.137 MGD 



 

 30 

NEW ROCHELLE 2013 HIGHLIGHTS: 

 

PHASE  I (Non-BNR) 
Primary Settling Tanks: 

 Primary Settling Tank Nos. 1, 2, 3 and 4 had new aluminum support frames and covers installed 

over all open tank areas.   The Odor Control support system and ductwork was installed.   

 Exposed concrete surfaces in the primary tanks were painted. 

Control Building: 

    New utility gas service was run to and through the building to feed the new boiler 

and hot water heaters in the basement area.   

    Installed three new gas fired boilers with all pumps, piping, appurtenances and controls in the 

basement area.  

    Installed two new gas fired hot water heaters with city water piping, and domestic hot water piping 

throughout including all appurtenances and controls in the basement area. 

    Continued installing new service water (SW) piping throughout the plant.  

    Installed two of the new sodium hypochlorite storage tanks, pumping skid units, double wall 

containment piping and controls in the Control Building basement.  

    Demolished the existing influent wet well.   

East and West Sludge Pump Station:  

    Continued electrical work.  

    Continued painting work on piping.  

    HVAC automatic temperature controls.  

Thickener Building: 

    Completed the Installation of two (2) of the four new sludge recirculation pumps in the Thickener 

Building basement.  

    Completed the Installation of three (3) of the five new GBT feed pumps in the Thickener Building 

basement.  

    Completed the Installation of four (4) new BFP feed pumps in the Thickener Building basement.  

    Completed the Installation of the new sludge wet well scum pump in the Thickener Building 

basement.  

    Continued painting work on process and heating piping throughout the Thickener Building 

basement area, Tunnel.     

    Installed saddles, insulation and jacketing on new Effluent Water piping, Plant Service Water 

piping and heating piping in various locations throughout the Thickener Building basement area, 

Tunnel area.     

    Continued installation of HVAC equipment, piping, ductwork and associated appurtenances.  

    Continued work on major electrical work items to include; installation of VFD’s for GBT and BFP 

pumps.     

Sludge Processing Building: 

    Continued work on the installation of four (4) new effluent water pumps in the Old Sludge 

Processing Building basement, with associated piping and appurtenances.  

    Continued work on the installation of new effluent flushing water (EFW) piping throughout the 

plant.  

    Continued work on the installation of new piping two (2) new 3300 gallon polymer storage tanks 

and associated dosing / pumping skid in the Sludge Processing Building basement.  

    Continued work on the installation of piping for the two (2) new 1000 gal. polymer aging tanks and 

associated BFP and GBT dosing / pumping skids in the Sludge Processing Building basement. 

    Continued work on the Installation of three (3) thickened sludge pumps and associated piping and 

appurtenances in the Sludge Processing Building basement. 

    Continued work on the installation of five (5) new dewatered sludge bins and screw drives on the 

second floor of the Sludge Processing Building.  

    Continued work on the installation of the three (3) Putzmeister DSL pumps and associated 

hydraulic units and appurtenances, as well as the new sludge piping, and related control panels on 

the second floor of the Sludge Processing Building.  

    Installed HVAC equipment, roof top units, piping, ductwork and associated appurtenances.   



 

 31 

    Continued efforts to finalize major electrical work which includes; new 13.2 kVA Switchgear, new 

MCC-SP-1 and MCC-SP-3.  Installed 125 VDC battery racks and DC distribution panels for the 

battery back-up system, installed LCP’s for Belt Filter presses, and started-up and tested three 

standby diesel generators.  

Oxygenation Tanks / Building: 

 Set up four (4) new oxygenation mixers and monitoring instrumentation on new Oxygenation 

Tank No. 3.  The system was tested and placed in operation and continues to run on automatic 

controls.   

 Major electrical work includes: set MCC-OB, set 480 V SWGR-OB. LCP panels and VFD’s for 

oxygenation mixers.  

Headworks: 

 Performed demolition of the existing influent pumps and screening equipment. 

 Installed five (5) new influent pumps, motors and associated piping and appurtenances. 

 Installed three (3) new grit screening units and associated piping and appurtenances.  

 Installed two (2) grit screw conveyors, drives and air diffusers in the Headworks grit tank. 

 Installed two (2) grit classifiers and distribution screws in the Grit Loading Bay of the Headworks 

building. 

 Installed HVAC equipment, rooftop units, piping, ductwork and associated appurtenances.    

 Major electrical work includes: set MCC-HW and installed substation transformers T-HW-A and 

T-HW-B.  

 Influent pumps, piping and appurtenances were started and tested.  The pumping system was set to 

run and continues to run on automatic controls.  

 The bar screens, compactors and conveyor system was started and tested and continues to run on 

automatic controls.     

Biofilters: 

   Continued work on the three (3) Biofilter units, with installation of the FRP arches, internal and 

external piping and began filling with media.  Associated ductwork and piping was installed in 

the Headworks building.   

Wet Scrubber: 

   Two (2) Wet Scrubber FRP vessels and three (3) blowers were delivered to the site.  Some of 